- Energy Device Business Division
Panasonic &

Panasonic Corporation

1-1 Matsushita, Moriguchi City, Osaka, 570-8511, Japan
Tel +81-6-6991-1141
https://www: panasonic.com/globalhome hirni..

SRA . BRE

2 QN ot (A 5y o el

B R B B DRI A J] K IR

BRI 7B M LE S MRS T RATRAS

HJE, 1% 7 25k iE [BRA MU TSI ) BHmNiERES T2 Hth e
kg, HIRFE.

TV =y KRR
Panasonic Corporation
TF U F N, A

Energy Device Business Division

Bl

Engineering Department

NG
Jﬂ/ﬁl\ J';)r/ N

2019-11-06

& WA

B LV TR R D

AT RN I T RITRE S it UNSS. 3 F i ik &
R L2 RE TS, EN mTEEMBBRAAERAR /.
R UER] .

e LHLK XHRT
CR-2032L/DBE UN38. 3 B4 o CP0008-10
CR-2032L/DBE L2 KRE iR A CPC300001-2

2019-11-07 1/12



- Laiesoceorporation
Panasonic

A B B = ([ A SFV =yt
*—L\ T EE;‘I?-I,E:}_L JJ_*EE:T:EK$:': A—=NE=T47 &ALV AN T VY AT WA 4t
KR o R
Panasonic Corporation No. CP0008-10
L9TIEE 1T
3 ety
A B CR2032 (3.0V 225mAh)
Name of Sample %j{ Lithium Battery
English CR2032 (3.0V 225mAh)
IEAG AT s N ARl BE 2> %t/ Panasonic Corporation
Consignor =
Miiaﬁfier s FERZEFE M #E =4t/ PT. Panasonic Gobel Energy Indonesia
L TRIRES XA ECeTafe iRYintar 2 $)
Test Method UNITED NATIONS “Recommendations on the TRANSPORT OF DANGEROUS GOODS ”
FIEBRIE XA ECETafe RYintam 2y $)
Criterion UNITED NATIONS “Recommendations on the TRANSPORT OF DANGEROUS GOODS ”
ERTAS ) whE
Appearance Coin type
&M 2 : H g2
M2 F0) 2008/4/1-2008/8/5 e /
Test Date Sample No

) EEEAURAS; N, RS, PR, AMERIRAG

REMIRE | refiestie ) b etie

Test [tems Altitude simulation, Thermal test, Vibration test, Shock, External short circuit,
Impact, Forced discharge

B2 | MR UNIS.SE, A,
o 3 The sample has passed the test items of UN3S8.3.
g 2
S
it © H #(date): 20084 (y) 084 (m) 5H (d)
Remark
H A KRBORFSF O ks TR 1% 15
=2 K& BANT YR RE
'i’&ﬁ{ifﬂﬂt 1-1 Matsushita—cho,Moriguchi City 8 B3 570-8511
Consignor Address Post Code
Osaka, Japan
HEiE N HR % (the title of approver): #LHHE Approver: :r C!L’C{Irm'fﬁ
B 7 2 (R E 56K (Director of Quality Assurance) o .
O & ARIE A (Manager of Quality Assurance) Hi 1% Checker: 7 YA‘/’M/}/V‘

O & PRAIE £ AT L F2 )i (Chief Engineer of QA) ) . T
o ) T4 Appraiser: &;,r SR
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Panasonic
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Panasonic Corporation

HAINESONIG orporatlon

No. CP0008-10

IL9TIER2 T
PRI R AR T
F& s H Standard Requirement ek R Wemte &ZiE
No Name of Test Items or the Clause Number Test Result c TeSt. Remark
onclusion
of Standard
IRAS FAR HE T Ml38.3(4th)
N He LN A %wi’%l /N
| REERIRURAS | 383 Test -1 o B )
Altitude simulation UN Manual of Tests and Criteria Appendix 1 Passed
Section (4th) 38.3 Test T-1 bp
R4S FOAR 38.3(4th
. S R 35,5000 W2 | e
) TR AS 38.3 Test T-2 Seo = y
Thermal test UN Manual of Tests and Criteria Appendix 2 Passed
Section (4th) 38.3 Test T-2 bp
IRAS FOARHE T MHE38.3(4th)
SN DLRfF2E3 A
2 IR 38.3 Test T3 o Cria )
Vibration test UN Manual of Tests and Criteria Appendix 3 Passed
Section (4'h) 38.3 Test T3 bp
IRAS FOAR HE T HE38.3(4th)
. . PUGE! A
A v 38.3 Test T4 o BN )
Shock UN Manual of Tests and Criteria Appendix 4 Passed
Section (4th) 38.3 Test T—4 bp
ks A4S FOAR 38.3(4th
Sty | ALRARIET 38300 LS | ape
38.3 Test T-5 =
5 External short o See /
circuit UN Manual of Tests and Criteria Appendix 5 Passed
Section (4th) 38.3 Test T-5 bp
IRAG FOARE T i 38.3(ath) 526
6 IR AG 38.3 Test T-6 ; ek )
ee
Impact UN Manual of Tests and Criteria A dix 6 Passed
Section (4th) 38.3 Test T-6 ppendix
A FOARIE T 38.3(4h)
" LR T A
S| HREIBCRIRAG | 38.3 Test T8 " Gy )
Forced discharge UN Manual of Tests and Criteria Appendix 7 Passed
Section (4th) 38.3 Test T-8 bpe
IS IREE S 1 Test Environment Condition KB i % - 15-25°C / Ambient Temperature: 15-25°C
MR B /
A3 KT R Test Items
Subcontracted N b4
e S rre 2 FR M8 £ /
Test Condition Name Post Code
Subcontracted -
Laboratory itk R y
Address Tel
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Pan asoni c Panasonie
AT BB sl ik =N ft

Fully Discharged

wIms 0 el

Panasonic Corporation No. CP0008-10

Appendix 1 9T 3T

sl I IR H 4 B i EERRURAS
No. Name of Test Items Altitude simulation

*j o KPS KA A Before izgﬁ & After = “ﬂét\ EE le i%g?i
S I I e IR G vl el B
No. (2) V) (2) V) (%) (%) Event
1| A% | 2866 | 3.203 | 2.866 | 3.204 |0.00 | 1000 | o
2 KB 12869 | 3.203 | 2.869 | 3.205 | 0.00 | 100.1 0
3 | &M% | 2896 | 320628963207 |0.00 | 1000 0
4 KB 1 2.866 | 3.206 | 2.865 | 3.207 | 0.03 | 100.0 0
5 | A% | 2890 | 3.205|2.890|3.206 |0.00 | 100.0 0
6 KW 1 2870 | 3.206 | 2.869 | 3.207 | 0.03 | 100.0 0
7 | FMR | 2873| 3.203 | 2.873|3.205 | 0.00 | 100.1 0
g8 | A% 2871 3204|2870|3.206 |0.03 | 100.1 0
9 R 2878 | 3.206 | 2.877 | 3.208 | 0.03 | 100.1 0
10 | &%® | 2868|3205 2868|3206 [000 |1000 | o
11 | ZERE | 2869 - |2868| - |0.03 - 0
12 | ZEHE | 2845 — | 2844 — | 0.04 - 0
13 | 24 | 2899 - | 2.899 — 0.00 - 0
14 | ZEME | 2838 ~ | 2.838 — | o.00 - 0
15 | sEdiis | 2.900 - |2899| - |o0.03 —~ 0
16 | &M= | 2878 - |2878| - |o0.00 - 0
17 | zhiee | 2.842 ~ |2842| - |o0.00 —~ 0
1g | x&M®E | 2.863 - |2863| - |0.0 — 0
19 | 7camm | 2.880 — | 2.881 — | o.00 — 0
0

50 | ek | 2.892 - | 2892 - [oo00 -

Fully Discharged

£y L-RIE, VEIRS, DRk, R-EZ, Pk, 0-LRIE, LIRS, TR, TE, itk

Note: L-Leakage, V-Venting, D-Disassembly, R—-Rupture, F-Fire, 0-No leakage, no venting,
no disassembly, no rupture & no fire.
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RRRE 0 e
Panasonic Corporation No. CP0008-10
Appendix 2 HITIATT

FE| FIR I 42 AR

No. Name of Test Items Thermal test

B e g | MEH0 Bebre | WUE Aver | i | FRAE| S
BB e | BE FESERE| RE [JFREERE| Mess | Residual | HIR
Samplef  giai0 Mass OCV Mass ocv | Loss ocv Other
No. (g) % (g) V) (%) (%) Event
1| A% | 2866| 3.204| 2.866 | 3.233 [ 0.00 | 1000 | o
2 | A% | 2869| 3.205| 2.869|3.232 | 000 | 1008 | o
3 | KM% | 2896 3.207| 2.895|3.233 | 003 | 1008 0
4 AU® | 2.865| 3.207 | 2.865| 3.234 | 0.00 | 100.8 0
5 | A% | 2890 3.206| 2.890|3.234 | 0.00 | 100.9 0
6 | A% | 2869 3.207| 2869|3235 |000 | 1009 | o
7 | AR | 2873 3.205| 2.873|3.234 | 0.00 | 100.9 0
8 | A% | 2870| 3.206 | 2.870|3.234 |0.00 | 1000 | o
o | AE® | 2877| 3.208| 2.877|3.236 | 0.00 | 100.9 0
10 | %% | 2868| 3.206 | 2.867 | 3.235 | 0.03 | 100.9 0
11| 2R | 2868 - | 2868| - |o000 - 0
12 | ZEHE | 2844 — | 2.845 — | 0.00 - 0
13 | ZEHE | 2899 - | 2.899 - | o0.00 — 0
14 | ZEHE | 2838 - | 2.839 — | 0.00 - 0
15 | i | 2.899 — | 2899 - |o000 - 0
16 | oM 2878 — | 2.878 — | 0.00 - 0
17 | zaies | 2.842 ~ | 2843| - |o0.00 — 0
18 | ZEHE | 2863 - | 2.863 — 0.00 - 0
19 fﬁm%ﬁézx?d 2.881 - 2.880 - 0.03 - 0
20 | ok | 2.892 — | 2.891 - |oo03 — 0

Fully Discharged

£y L-RIE, VEIRS, DRk, R-EZ, Pk, 0-LRIE, LIRS, TR, TE, itk

Note: L-Leakage, V-Venting, D-Disassembly, R—-Rupture, F-Fire, 0-No leakage, no venting,
no disassembly, no rupture & no fire.
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Pan asoni c Panasonie
AT BB sl ik =N ft

w0 363
Panasonic Corporation No. CP0008-10
Appendix 3 9T 5T

F&| 14 IR H 4 7 IREhAG

No. Name of Test Items Vibration Test

=T FEER S BAGHIT Before A S After R | FAE Hofih
BB e | BUE [FESERE| RE [ JFEAERE| Mes | Residual | HZR
Samplef  giat0 Mass ocV Mass ocv | Loss ocv Other
No. (2) % (o) V) (%) (%) Event
1| A% | 2866 | 3233 | 2.865|3.245 [003 | 1004 | o
2 | A2 | 2869|3232 |2868|3244 |003 | 1004 | o
3 | AME | 2895|3233 |2895(3243 |000 | 1003 | o
4 APE | 2865 | 3.234 | 2.865 | 3.248 |0.00 | 100.4 0
5 | A% 12890 | 3.234|2.890(3.246 [0.00 | 1004 0
6 | &M% |2869 | 323528693245 [0.00 | 1003 0
7 | AR 12873 3234|2872 (3245 [0.03 | 1003 0
8 | AME |2870| 3.234 2870 [3.245 |0.00 | 100.3 0
o | AM®E 12877| 3.236 |2.877[3.250 |0.00 | 100.4 0
10 N1 2867 | 3.235 | 2.867 | 3.246 |0.00 | 100.3 0
11| ZENR | g68 — |2868| - |o.00 - 0
12 | 0 | 2845 - |2845| - 000 -~ 0
13 | Z&HE | 2899 - | 2.899 — | o0.00 —~ 0
14 | ZEHE | 2839 ~ |2839| - o000 —~ 0
15 | z&i® | 2.899 ~ |2899| - o000 - 0
16 | ZEME | 2878 - | 2.878 — | 0.00 - 0
17 | getikes | 2.843 - |2843| - |o.00 - 0
18 | ZhE | 2863 - | 2.863 — | 0.00 - 0
19 | Jekiie | 2.880 - |2880| - |o0.00 — 0
00 | sk [ 2.891 — | 2.891 —  |o0.00 — 0

Fully Discharged

F/rE: LIRE, V-RS, DEME, R-MEZ, F-RK, 0-TRE, TRS, TRk, TR, Tk

Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, 0-No leakage, no venting,
no disassembly, no rupture & no fire.
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Pan asoni c Panasonie
AT BB sl ik =N ft

wIms 00— 324
Panasonic Corporation No. CP0008-10
Appendix 4 9T 6T

FEl 1y IR H 4 7 writAe

No. Name of Test Items Shock Test

=T FEER S BAGHIT Before A S After R | FAE Hofih
BB e | BUE [FESERE| RE [ JFEAERE| Mes | Residual | HZR
Samplef  giat0 Mass ocV Mass ocv | Loss ocv Other
No. (2) % (o) V) (%) (%) Event
1| A% | 2865|3245 |2.865|3.254 |0.00 | 1003 | o
2 | A% | 2868 | 3244|2868 (3250 |000 | 1002 | o
3 | AME | 2895|3243 |2.895(3251 |000 | 1002 | o
4 AP® | 2.865 | 3.248 | 2.865 | 3.257 |0.00 | 100.3 0
5 | &M% 12800 3246|2890 |3.253 [0.00 | 1002 0
6 | &M% |2869 | 324528693251 [000 | 1002 0
7 | A% | 2872 3.245 | 2.872|3.253 |0.00 | 1002 0
8 | AME |2870 | 3.245 |2.870 |3.254 |0.00 | 100.3 0
o | AM® 12877| 3250|2877 [3.259 |000 | 1003 0
10 | A% | 2867|3246 | 2.868 |3.254 [0.00 | 1002 0
11| ZENR | g68 — |2868| - |o.00 - 0
12 | 0 | 2845 - |2845| - 000 -~ 0
13 | Z&HE | 2899 - | 2.899 — | o0.00 —~ 0
14 | ZEHE | 2839 ~ |2838| - |o0.04 —~ 0
15 | z&i® | 2.899 ~ |2899| - o000 —~ 0
16 | ZEME | 2878 - | 2.877 — |o0.03 - 0
17 | 2o | 2.843 - | 2844 - | 0.00 - 0
18 | ZhE | 2863 - | 2.863 — | 0.00 - 0
19 | ZdMkeR | 2.880 ~ |2879| - |oo03 - 0
00 | sk [ 2.891 — | 2.891 — |o.00 — 0

Fully Discharged

£y L-RIE, VEIRS, DRk, R-EZ, Pk, 0-LRIE, LIRS, TR, TE, itk

Note: L-Leakage, V-Venting, D-Disassembly, R—-Rupture, F-Fire, 0-No leakage, no venting,
no disassembly, no rupture & no fire.
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Pan asoni c Panasonie
AT BB sl ik =N ft
T T — e

Panasonic Corporation No. CP0008-10
Appendix 5 =S YA
F& 15 IR A 4 HMEEARAG
No. Name of Test Items Exernal short circuit
e EE | AR R A1 2% T B DL HAhI%
Sample No. | Sample State | Max. External Temperature("C) Other Event
i e 62.6 0
2 KB, 60.8 0
3 KB 60.4 0
4 ot 61.6 0
5 KR, 63.2 0
6 KR, 63.3 0
7 K, 60.8 0
8 R, 61.4 0
9 HEE 61.6 0
0 | AR 60.1 0
1| B 57.2 0
12 | SRR 56.9 0
13 | SRR 57.5 0
14| AR 56.8 0
15 | SEE 56.7 0
16 | T 57.3 0
17| EREE 57.9 0
18 | TR 56.5 0
19 | SRR 56.3 0
20 | R 56.8 0
e DRI, R-BEZ, Pk, O-TCfEfk, TR, Tk
Note: ngﬁﬁggfseém&;yeﬁgi?fﬁt EF;DgasnsgrgEg, R-Rupture, F-Fire, 0-No leakage, no venting,

2. September. 2014 No.7 2019-11-07 8/12 Panasonic Confidential
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Panasonic Corporation No. CP0008-10
Appendix 6 JL9TIH8TT
F5 T-6 IR B 4 PR IR
No. Name of Test Items Impact Test
B [ REAIRES A ooy 2 T 5 1 T EE HAth I 5
Sample No.| Sample State Max. External Temperature("C) Other Event
21 R, 33.2 0
22 s 37.3 0
23 Lfﬁ%f{l 3 7 . 1 0
24 o 32.6 0
25 e 30.4 0
= SN
26 Fem 29.1 0
= AN
27 rams 29.9 0
== AN
28 TR 30.3 0
29 | R 28.5 0

vk D-RIK, PRk, 0-TERRIR, ik

Note: L-Leakage, V-Venting, D-Disassembly, R—Rupture, F-Fire, 0-No leakage, no venting,
no disassembly, no rupture & no fire.
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Panasonic
NI e Tl |1 SN R
M EGHR

Panasonic Corporation

Eariesoncieorporation
ns Company

------ LiEy

No. CP0008-10

Appendix 7 979 T
Fs T8 KIR H 4 P A B A

No. Name of Test [tems Forced Discharge
LS | MRS WA I G
Sample No.| Sample State Event

31 ams 0

32 FEams 0

33 b 0

34 Tans 0

35 Fans 0

36 rams 0

37 TR 0

38 Eams 0

39 Ees Al 0

40 FELHR 0

Note:

Rk D-RIK, PRk, 0-TERRIR, ik

L-Leakage, V-Venting, D—Disassembly, R—Rupture, F-Fire,
no disassembly, no rupture & no fire.

0-No leakage, no venting,

2. September. 2014 No.9
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Pan asoni c ideas for life FPanasonic Corporation L"irje_/
A EB BSR4t PNFY =y RS AL

T —%t
IR 4 AT et
Panasonic Corporation Energy Company - Test Report No . CPC300001-2
L2158 1T
H 3L =A==
hi _
e | Chinese CR-2032L/DBE
Name of Sample P Lithium Battery
English CR-2032L/DBE
\%‘ ﬁn/ L. )
LL%hL i TR #R 4t/ Panasonic Corporation Energy Company
Consignor
AP R s N RE 2%t/ PT. Panasonic Gobel Energy Indonesia
Manufacturer
K715 BEAE(R TEb B Em W )
Test Method UNITED NATIONS “Recommendations on the TRANSPORT OF DANGEROUS GOODS ”
FIENRIE BO (R T/ER S min @i )
Criterion UNITED NATIONS “Recommendations on the TRANSPORT OF DANGEROUS GOODS ”
MEan B RIS BN L8 T TR 4R A
Appearance Cardboard Box of Rectangular Solid of Light Brown
SNz B § b g
FMEZ H#A 2012/12/13 YETIo R y
Test Date Sample No
MR B L2KRERVRES | c3E 0 BN
Test Items 1.2m Drop Test, Gross Weight Measure
. S L R A TeB LI BN e =B S B el | P R 252 S
Mg ..
5 2 The sample has passed all of the testing items.
LI 5
s =2
~ S %k A #Wi(date):20124F (y) 124 (m) 14H (d)
L2
BIE y
Remark
L H A KBRS A ks TR 115
SR AT I 1-1 Matsushita—cho,Moriguchi City A B 570-8511
Consignor Address ’ Post Code
Osaka, Japan

Hik#E \JH 45 (the title of approver): fit#E Approver: % %W e

W77 = {7 1UF 5K (Director of Quality Assurance) ‘
O3 & 1E BHK (Manager of Quality Assurance) # 1% Checker: é J;"‘ M

OV e ARAUE 32 AT T F2f (Chief Engineer of QA)
F 15 Appraiser: M ,_-mw(z_
Effective date; 1. January. 2013 No.1
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Panasonic

ideas for life

Panasonic Corgoration  Hrgegs Gouldiig
Business Unit

i g AR At

AN 1A H=
ISR
Panasonic Corporation Energy Company - Test Report No . CPC300001-2
271527
Jr | BT H ARk | PRAEER bR HE S K S o 2 S TN o
‘5| name of test standard requirement or the tesﬁiﬁiﬂ;on re%ngfrk
No items clause number of standard test result
BRI, WD 5ELT.
The package is not
T B 7% cracked, and the
BeEE O ek it vric i contents are not
HEL M EEIEA)Y (15th) damaged and not
CLUF ke A shifted.
3,_5‘1 Eoe
(15th) 3. L1887k HRRE, WS
:EJ?}K Recommendations on the Th K . " /
PVEARES | TRANSPORT OF DANGEROUS | o .- ¢ package 18 o E
1 19 COODS Model T K cracked, and the
D ! r_TI]_ t oae contents are not Passed
ro es
P Regulations (15th) (for dama%le.dftandd not
short: UN Model shiirec.
BRI, W 5ELT.
Regulations)  SPECIAL
PROVISION 188 The package is not
iR cracked, and the
contents are not
damaged and not
shifted.
L EA: MEEIEA (15th)
Sl 3. 3T 1884 )
) %(;Ergsjsﬁ Weight of 1box : gee s /
i UN Model 13.5kg(Gross) Passed
Weight Regulations (15th)
Measure SPECIAL PROVISION 188
SIS IS 2% R
Forn 54 Sa sk RS . 25deg—C
test environment .
o Ambient temperature: 25deg-C
condition
For 5 1t H /
test item
SRR
AR YA VA IS .
Subcontracted a7 A ) / H}Béﬁd
test condition SEIA I name post code
Subcontracted 5 )
Laborator S / 3
Yy address tel
Effective date; 1. January. 2013 No.2 Panasonic Confidential
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